Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
Other (specify)
(d) Is there an opportunity for some type of public meeting, including after notice?
Yes No
(e) If a public meeting is held, will a translator be provided if requested?
Yes No
(f) Hard copies of the application will be available at the following (check all that apply):
TCEQ Regional Office TCEQ Central Office
Public Place (specify)

Section 7. Voluntary Submittal

For applicants voluntarily providing this Public Involvement Plan, who are not subject to formal
public participation requirements.

Will you provide notice of this application, including notice in alternative languages?

Yes No

What types of notice will be provided?

Publish in alternative language newspaper

Posted on Commissioner’s Integrated Database Website
Mailed by TCEQ’s Office of the Chief Clerk

D Other (specify)

TCEQ-20960 (02-09-2023) Page 4 of 4



L U.S. DEPARTMENT OF THE INTERIOR i Rt Al KEENAN QUADRANGLE
& U.S. GEOLOGICAL SURVEY xg&; US T TEXAS - MONTGOMERY COUNTY
2 ODU 7.5-MINUTE SERIES

science for a changing world

-95.7500°

-95.6250°
30.3750° 45 30.3750°
wﬁ%/
@%&9%-
2 Sturges Cem
/
363000mN =
) =
|
s O e’
/] / & P
A
- ’g \ 3 :
62 B /\” {
/
A e
{ wail Route Ry NS
\
3—MILE "
RADIUS R
R e L-’é 7
61 : e %
RHONDA LN %
2
3
B
O é ; | - .
4 %, .. < 3 $ COPIA PINES [
: v N Moung ¢, DISCHARGE PATH |,
2 4 < { N | Marmack KAID RD 1 / ' =
- N A' t 3,
. % / s . \ Yelcam N o irport KINKAID'? gpu-f.)L a & ( o Eﬁ:‘;:‘ A /
\
60 : \ — /@ (f\/ 2 /\ ) /711 \ k \ i ‘ 5 J -y AR & = o~
3 A 2
= N > _ & / 0 , . \ B RgBON CHAPEL RD >
\j \—//< WO\nlacl_g,Cem DW é_\ \_,/ S \ . (I )\_/‘
= =t I8 AN % s Sy s, N /i/@q' -
ATy Femmstl : - - == £
a ; ~— || B / % s = - ) V///T
e \ /-/\ S|
: 0 - — | / il _ _COPIA PINES ¢ 7 w WAN i 59
S 3} — b3 o a
: | s S I8 PLANT BOUNDARY \ &/ // [- .\
2 ;’r);:cghcg\P \ / / > /,/ \ R N I \
59 £ ! . RgH - = A & ,,\) \ -\ ‘ 5 ~
' . R] 3 ﬁ\, . 5
/7 / . S X eenan Cem < b °\
- e g f ( . COPIA PINES - \
L/ PEPPEI(HILL/DR o~ ; / WASTE WATER LR
| \ — COPIA PINES /% | TTREATMENT
% / DISCHARGE \ PLANT >
: POINT . g e
\ 3 = o =
= Qi N & | S /s
58 \_/" eewan'cur orPRp | = \ /B y 2\7
- 7Ny
| # e ol = P
LN
e B3 ( 3 MARY L j
= 54 SN =
z s ' i\ \ I l
% 3 R \
= x 5 = \
COPIA PINES 7 = 7 o\ 2y, | 57
> ~ \ Op,
PROPERTY BOUNDARY ’:'f) 2 XA g\ P
b . ; ] \ % —1
57 |ResRo X seee) § { " 2 /\
p o § - '7% - i -5 - m fo \
c\)‘* & £3 = - 7 \ 2
4 7 N = X - 2 i \’\. / 8
"_, . . ‘—‘ = \ j\q.@ ‘:%, §
% & w
[ (%‘( \\ i i TN & 69 \ 3
S 1 e 5 A w 1 N o7\ &
g \ \ s RV \ ) ‘ E
§ ¢ ig \ Y/ ) e, : z a
g 5 Y ) w | Nl - : =X
0 \ 9 S =S = \ \ E \ Deer Lake:;
| ul e e - “ ; |\ et/ S
56 > AT - i — | o a
\ 3 : o 17 - // ) £ :
\ V(S - - . o : == - / 4’( /é‘ §
Nt T 1 | I g - :
Tapl 3 5 & ", 3
SN p o \ ) " 5
‘N\/::/ \ SPATRRRNS e o Johtispn f\/ |
[ \\;m 444* Jaéﬂ S\ Sl -  Lake ¢) { (\\\
- —~ / SRR e ae \ A
= N e pw Fago Del Bosque
/a e i g 3 g SRt | e ‘\ Upper Lake \ & 55
[ \ N “ e \ )
|
55 \ & N (\ V'l s /
\ b ~
"‘% ﬁ T‘v‘ > / .';f Collier Cem (
//\\ AT i ’ D b & §
[ “w / « :2
Near Kim Lake ?j [&|/ 5 ’; N 3
AR :
C o) NS %
w 318L N\ 2 3|54
) B g \Jao \(‘:
] / S é ‘\\/;ﬂ
54 72N = Mil(\'lu’ilxl,ul\‘c ‘ =
N
[ (4 «
5 ORIA €
/ '/ X : 3055»\4 VICTORIA CT
AN Iy {,0\\
=l N |
‘\\/'\// | / : x-
< \ & 53
N | :
~ Mg & -
53 \ Z 3 -
\,\\ \7 2 Jk \
2 SHADY 04KS BLVD g "
% \
COUNTRY 0AKS BLp ?) / 52
/) = NS TN 4(”
52 \J \ %- J 2 B - — \
WEEREN RD ¢ }
= —ble i 2 / é\’\"
\ . i Z . = N \
J‘q’\ C? Nk 3 =
) HALL DR N _ '
j e T 51
HALL DR S 2 =
/ g S ¥
51 Ny g Tk ik
5 - <
» é - éf&:gl*t&f* —a+— N
3 g I e i
(s i il (1
3 e S e T = b
/ 7 >{ o g fis Tt Rt S N W 350000mN
& : { ' e s SO ) e S ENE
3 i \ : P : ~
- % h\ bb«\ g w T 5 7 = =4
S e >
( - A\ e % < : i _“.— = = A_-.A-.u* A
\\\‘ — [% \ I 9'4*—L i il -“*;L e ™
S 36 37 38 39 41 42 43 —
-95.7500° -95.6250°
Produced by the United States Geological Survey ',,N SCALE 1:24 000 ROAD CLASSIFICATION
North American Datum of 1983 (NAD83) Ik E
World Geodetic System of 1984 (WGS84). Projection and ol 1 0.5 0 KILOMETERS 1 2 s Ser ) ,H toca: :on:ector
1 000-meter grid:Universal Transverse Mercator, Zone 15R T =t 1 CONAAry HWY  com— ocal Roa
This map is not a legal document. Boundaries may be 1 4:'% 100 M e METER 1000 2w = Ramp — 4WD
generalized for this map scale. Private lands within government 1°21° [f 1 —— 0.5 ] 3 (
reservations may not be shown. Obtain permission before 24 MILS MILES . Interstate Route C} US Route O State Route
entering private lands. ) 1000 0 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000 WADRANGLE LOCATION
IMAGETY. 1 veevvseree e seeeeeraaessnnsassnnssennessasnesens NAIP, September 2016 - November 2016 | S S FEET
ROAAS) v s cran s s BRIV AR R T e A s AR e .S, Census Bi s 2015
; R R oGNS, 1979 - 22 UTWGRID AND 2019 MAGNETIC NORTH 5] 1o
tional Hydrography Dataset, 2003 - 2018 CONTOUR INTERVAL 10 FEET 1 ;ASA::tgo‘;ne;)l/
i Elevati Dataset, 2010 H
Boundaries.............. Multiple  sources; see me.-tadaetza mf‘ile Zam;e - 2021 1;"3062:':;‘::0 NORTHAMERICAN VERTICAL: DATUM/OF 1988 4 5 4Plar?l:rrsville
Wetlands................. FWS  National  Wetlands  Inventory  Not  Available This map was produced to conform with the Z;‘;‘"l Sl‘.’"'wm
™ National Geospatial Program US Topo Product Standard. 6 7 8 7 Ma;&;g East
PIEi— 8 Oklahoma KEENAN; Tx
G Zons Dasgnaton ADJOINING QUADRANGLES 2022

76 430163967¢563

AN T

NSN.
NGAREFNO.USGSX24K23133



10 090000] ,

30°15'

17°30"

aUSGS

U.S. DEPARTMENT OF THE INTERIOR

The Natonal Map COWL SPUR QUADRANGLE
U.S. GEOLOGICAL SURYEY LN TEXAS-MONTGOMERY CO.
science for a changing world %@ US Topo 7.5-MINUTE SERIES
95°37'30"
30°22'30" 48TE | 254

95°30°

APRILWATERS W,

“62

| _HoPERD

R.?;.;ihl i

s enGE 0%
~~DAWNS EDGF DR

\

STONES £pce

R

P

==
g A,

. CARTWRIGHT RD_

“59|

e

20'

58 "Lgk(/" VADEBR ALY LT

w570\

.'556 =

w55 %,

MAJESTIC DR

~

)

MPERIAL LN— —+—

® 0

CROWN 0AKS DR

CHEYENNE RD

Lake
Conroe

OLD MCCALEB:

J

rd
\

— TEJASRD

PIA

N

PINES
RGE P

I VaNOH
. jdAv?a/‘ ; ,

7w

il LA

853

A

CONNIE LN

359 \ Nl )

“51

rer| >

o0

= “1 /\_GRans Lake esTaTes oR

=
” E\F‘

MCCALEBRD

- ( FORESTLAKEDR — 1~

\ N

Ridﬁktgz.scsﬁ/c ot

S ONOERGSA TRL

LN

" RED QAK DR
POST OAK:DR

SIVAINOH [

l

“ WILDERNESS ROAD WAY

0 Ml{"m“(@ Lok i

TS
>~ Contrary—\S\t\

Wike
/

A = e AT
Pevehtuse ==

759 3820 000FEET | g00ppi30

110130000
| FEET

20

owW

¥ VI

\

4

; Countrys

locy Y i Lake

55

‘Artesian
o~ Lake=Y\

2
#54

17'30"

|52

CARRIAGE RUN

4]

BpomN

ADJOINING QUADRANGLES

2016

. \‘7
2 W
1 @
o
= <) 3
30°15
13790 000 FEET 258
95°37'30" 35’ 95°30
Produced by the United States Geological Survey X SCALE 1:24 000 ROAD CLASSIFICATION
North American Datum of 1983 (NAD83) "
World Geodetic System of 1984 (WGSB4). Prcjection and "f 1 0.5 0 KILOMETERS 1 2 Expressway — eomm— Local Connector =0
1 000-meter grid: Universal Transverse Mercator, Zone 15R N2 49 2 Secondary Hwy Local Road ———
10 000-foot ticks: Texas Coordinate System of 1983 (central GN 50 MIS 1000 500 METERS 1000 2000 Ram awD e
zone) i e [ 1 0.5 0 1 P —_— —,
BMS —
g N ” MILES ' Interstate Route Us Route O State Route —
This map is not a legal document. Boundaries may be it C} —
generalized for this map scale. Private lands within government { 000 1000 2000 2000 4000 2000 5000 2000 2000 9000 10000 CHMNRANGLE LOCATION Ez o~
reservations may not be shown. Obtain permission before UTM GRID AND 2016 MAGNETIC NORTH FEET ="X
entering private lands. DECLINATION AT CENTER OF SHEET %F g
............................................. NAIP, Qctober 2014 E——
U.S. Census Bureau, 2014 - 2015 U.S. National Grid CONTOUR INTERVAL 5 FEET 1 Montgomery = o
.......................................................... GNIS, 2015 700,000-m Seuare 1D NORTH AMERICAN VERTICAL DATUM OF 1988 L] & | & [Asheesed bl =_°
Hydrography.. ....National Hydrography Dataset, 2014 ivae'L“san =® d
COMOULS, scusmuennessansssmassvaness National Elevation Dataset, 2010 . ; n ——]
; 3 ™ This map was produced to conform with the 4 5 = Zz
Boundaries. ..Multiple sources; see metadata file 1972 - 2015 National Geospatial Program US Topo Product Standard, 2011. :CM:';:‘?“a - _=r~ h
fil i ith thi i f i .6.19 —
Wetlands........ FWS National Wetlands Inventory 1977 - 2014 P Somatadta Vs sspchtec vt thik proguct ]y daft vasioh 6 6 | 7| 8 |70Kahoma COWL SPUR, TX ==
15R o 8 Tamina =50
=zz

NSN.



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

Applicants should use this template to develop a plain language summary of your facility and
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39,
Subchapter H. You may modify the template as necessary to accurately describe your facility
as long as the summary includes the following information: (1) the function of the proposed
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how
you will control those pollutants, so that the proposed plant will not have an adverse impact
on human health or the environment.

Fill in the highlighted areas below to describe your facility and application in plain language.
Instructions and examples are provided below. Make any other edits necessary to improve
readability or grammar and to comply with the rule requirements. After filling in the
information for your facility delete these instructions.

If you are subject to the alternative language notice requirements in 30 TAC Section 39.426,
you must provide a translated copy of the completed plain language summary in the
appropriate alternative language as part of your application package. For your convenience,
a Spanish template has been provided below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

Texas Water Utilities, L.P. and Jeffical Williams, (CN602740706) proposes to operate Copia
Pines WWTP (RN(NEW)), an initial plant designed for .040 MGD and a final one for .0865 MGD.
The final build out will have aeration basins, digesters, clarifiers, and chlorine contact basins
as shown on the process flow diagram. The facility is located at approximately 1.75 mi
northeast of the intersection FM 149 and Keenan Cut Off Road, in Montgomery, Montgomery
County, Texas 77316. This application is for a new permit regarding a wastewater treatment
plant.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD5), total suspended solids (TSS), and Escherichia Coli. Domestic
wastewater will be treated by Aerobic digester and the treatment units include a bar screen,
an aeration basin, final clarifier, sludge digesters, and chlorine contact chambers.

TCEQ-20972 (11/08/2024) Page 1 of 6
Wastewater Individual Permit Application, Plain Language Template



PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE
TPDES o TLAP

AGUAS RESIDUALES Introduzca INDUSTRIALES’ o ‘DOMESTICAS’ aqui /AGUAS PLUVIALES

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que esta siendo revisada por la Comision de Calidad Ambiental de Texas segun lo
requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
es una representacion ejecutiva fedérale de la solicitud de permiso.

Texas Water Utilities, L.P. y Jeffical Williams, (CN602740706) propone operar la PTAR de
Copia Pines (RN(NUEVA)), una planta inicial disefiada para .040 MGD y una final para .0865
MGD. La construccion final tendra tanques de aireacion, digestores, clarificadores y tanques
de contacto con cloro como se muestra en el diagrama de flujo del proceso. La instalacion
esta ubicada aproximadamente a 1.75 millas al nordeste de la interseccion FM 149 y Keenan
Cut Off Road, en Montgomery, Condado de Montgomery, Texas 77316. Esta solicitud es para
un nuevo permiso relacionado con una planta de tratamiento de aguas residuales.

Se espera que las descargas de la instalacion contengan demanda bioquimica de oxigeno
carbonoso (CBOD5) de cinco dias, solidos suspendidos totales (TSS) y Escherichia coli. Las
aguas residuales domeésticas seran tratadas mediante digestor aerobico y las unidades de
tratamiento incluyen una rejilla de barras, un estanque de aireacion, un clarificador final,
digestores de lodos y camaras de contacto de cloro.

TCEQ-20972 (11/08/2024) Page 2 of 6
Wastewater Individual Permit Application, Plain Language Template



INSTRUCTIONS

1.

Enter the name of applicant in this section. The applicant name should match the
name associated with the customer number.

Enter the Customer Number in this section. Each Individual or Organization is issued a
unique 11-digit identification number called a CN (e.g. CN123456789).

Choose “operates” in this section for existing facility applications or choose “proposes
to operate” for new facility applications.

Enter the name of the facility in this section. The facility name should match the name
associated with the regulated entity number.

Enter the Regulated Entity number in this section. Each site location is issued a unique
11-digit identification number called an RN (e.g. RN123456789).

6. Choose the appropriate article (a or an) to complete the sentence.

7. Enter a description of the facility in this section. For example: steam electric generating

8.
9.

facility, nitrogenous fertilizer manufacturing facility, etc.
Choose “is” for an existing facility or “will be” for a new facility.

Enter the location of the facility in this section.

10. Enter the City nearest the facility in this section.

11.Enter the County nearest the facility in this section.

12.Enter the zip code for the facility address in this section.

13.Enter a summary of the application request in this section. For example: renewal to

discharge 25,000 gallons per day of treated domestic wastewater, new application to
discharge process wastewater and stormwater on an intermittent and flow-variable
basis, or major amendment to reduce monitoring frequency for pH, etc. If more than
one outfall is included in the application, provide applicable information for each
individual outfall.

14.List all pollutants expected in the discharge from this facility in this section. If

applicable, refer to the pollutants from any federal numeric effluent limitations that
apply to your facility.

15.Enter the discharge types from your facility in this section (e.g., stormwater, process

wastewater, once through cooling water, etc.)

16. Choose the appropriate verb tense to complete the sentence.

17.Enter a description of the wastewater treatment used at your facility. Include a

description of each process, starting with initial treatment and finishing with the
outfall/point of disposal. Use additional lines for individual discharge types if
necessary.

Questions or comments concerning this form may be directed to the Water Quality Division’s
Application Review and Processing Team by email at WQ-ARPTeam@tceq.texas.gov or by
phone at (512) 239-4671.

TCEQ-20972 (11/08/2024) Page 3 of 6
Wastewater Individual Permit Application, Plain Language Template



Example 1: Industrial Wastewater TPDES Application (ENGLISH)

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the